
 

Regulatory and certification documents package 

 

Regulatory Model Number: STA004 

Series Name(s): Nytro 5000 SSD (NVMe PCIe Gen 3x4) 

Internal Name: Jaguar U.2 

Date                    Comments: 

1-08-2018 Package generated.   

6-13-2019 Replaced TUV certs with consolidated certs. 

7-10-2019          Updated CE Mark DoC with new RoHS declaration 

7-26-2019          Added TUV Consolidated certificates 

 

 

Contents: 

 Australia/New Zealand -  RCM mark SDoC (Supplier Declaration of Conformity) 

 Australia/New Zealand -  CoT (Certificate of Test) 

 Canada ICES - CoT (Certificate of Test) 

 CB Certificate 

 CE DoC (Declaration of Conformity) 

 CE_Mark CoT (Certificate of Test) 

 Korea RRL – Certificate 

 Korea - CoT (Certificate of Test) 

 UL/cUL safety  

 TUV safety 

 Taiwan BSMI certificate  

 Taiwan CoT (Certificate of Test) 

 



 

Supplier’s Declaration of Conformity 
 

Declaration of Conformity as a registered and responsible supplier under the 
Australian Communications and Media Authority (ACMA) regulatory arrangements 

for Regulatory Compliance Mark (RCM) and it’s placement.  

   
 Responsible Supplier Name: Seagate Technology Australia Pty Ltd  

Responsible Supplier Number: E806 

 Seagate Technology Australia Pty. Limited 

Level 7, 91 Phillip St 

PARRAMATTA  NSW  2150 

AUSTRALIA 
 

Declare under our sole responsibility that the following product(s): 

Seagate Solid State Drive 

 

Model: STA004 
 

 

to which this declaration relates is in conformity with the following standard(s): 

 

Title  Test Regulation   

Australian/New Zealand Standard  AS/NZS CISPR 32: 2015 

   

 

 

(Name of the Authorized Person) Sam Zavaglia 

 
(Title of the Authorized Person) 

 

Senior Field Applications Engineer 

 
(Date of Issue) 
 

21st November 2017 

 
(Signature) 

 
 



This report must not be used to claim product certification, approval, or endorsement by NVLAP, NIST, or any 
agency of the federal government of the United States of America.  This Report shall not be reproduced, except in 
full without written approval of the laboratory. 

 
 

Seagate Technology LLC 
Model STA004 

  
Report # SEAG0138 

 

 

 
 

 
NVLAP Lab Code: 200881-0 

 

 

 



CERTIFICATE OF TEST 

 
2017-1-25 

 

Product compliance is the responsibility of the client; therefore, the tests and equipment modes of operation represented in this 
report were agreed upon by the client, prior to testing.  The results of this test pertain only to the sample(s) tested. The specific 
description is noted in each of the individual sections of the test report supporting this certificate of test.  This report reflects only 
those tests from the referenced standards shown in the certificate of test.  It does not include inspection or verification of labels, 
identification, marking or user information. 
 

Last Date of Test:  November 2, 2017 
Seagate Technology LLC 

Model: STA004 
 
Emissions 
 
Standards 
Specification Method 
AS/NZS CISPR 32:2015 Class B AS/NZS CISPR 32:2015 
EN 55032:2012/AC:2013 Class B CISPR 32:2015 
FCC 15.107:2017 Class B 

ANSI C63.4:2014 FCC 15.109(g):2017 Class B 
FCC 15.109:2017 Class B 
VCCI:2015-04 Class B VCCI:2015-04 
EN 61000-3-2:2014 IEC 61000-3-2:2014 
EN 61000-3-3:2013 IEC 61000-3-3:2013 
 
 
Results 
Test Description Applied Results Comments 
Radiated Emissions Yes Pass  
Radiated Emissions High Frequency Yes Pass  
Conducted Emissions Yes Pass  
Telecom Conducted Emissions Yes Pass  
Harmonic Current Emissions Yes Pass  
Voltage Fluctuations and Flicker Yes Pass  

 
Deviations From Test Standards 
None 
 

   
 
Approved By: 

 
Matt Nuernberg, Operations Manager 
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This report must not be used to claim product certification, approval, or endorsement by NVLAP, NIST, or any 
agency of the federal government of the United States of America.  This Report shall not be reproduced, except in 
full without written approval of the laboratory. 

 
 

Seagate Technology LLC 
Model STA004 

  
Report # SEAG0138 

 

 

 
 

 
NVLAP Lab Code: 200881-0 

 

 

 



CERTIFICATE OF TEST 

 
2017-1-25 

 

Product compliance is the responsibility of the client; therefore, the tests and equipment modes of operation represented in this 
report were agreed upon by the client, prior to testing.  The results of this test pertain only to the sample(s) tested. The specific 
description is noted in each of the individual sections of the test report supporting this certificate of test.  This report reflects only 
those tests from the referenced standards shown in the certificate of test.  It does not include inspection or verification of labels, 
identification, marking or user information. 
 

Last Date of Test:  November 2, 2017 
Seagate Technology LLC 

Model: STA004 
 
Emissions 
 
Standards 
Specification Method 
AS/NZS CISPR 32:2015 Class B AS/NZS CISPR 32:2015 
EN 55032:2012/AC:2013 Class B CISPR 32:2015 
FCC 15.107:2017 Class B 

ANSI C63.4:2014 FCC 15.109(g):2017 Class B 
FCC 15.109:2017 Class B 
VCCI:2015-04 Class B VCCI:2015-04 
EN 61000-3-2:2014 IEC 61000-3-2:2014 
EN 61000-3-3:2013 IEC 61000-3-3:2013 
 
 
Results 
Test Description Applied Results Comments 
Radiated Emissions Yes Pass  
Radiated Emissions High Frequency Yes Pass  
Conducted Emissions Yes Pass  
Telecom Conducted Emissions Yes Pass  
Harmonic Current Emissions Yes Pass  
Voltage Fluctuations and Flicker Yes Pass  

 
Deviations From Test Standards 
None 
 

   
 
Approved By: 

 
Matt Nuernberg, Operations Manager 
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Jaguar U.2 NVMe SSD 

 

 

 

EU Declaration of Conformity 

 

 
 

Product Safety and EMC Compliance 
 

   The product(s) meets the requirements of The Electromagnetic Compatibility (EMC) Directive 2014/30/EU by application of 

the following standards: 

 
EN 55032:2012                        Electromagnetic compatibility of multimedia equipment — Emission requirements – class B. 

EN 55024:2010                        Information Technology Equipment – Immunity Characteristics – Limits and  

                                                  Methods of Measurement 

EN 61000-3-2:2014                  Limits for harmonic current emissions (equipment input current ≤ 16 A per phase) 

EN 61000-3-3:2013                Limitation of Voltage Changes, Voltage Fluctuations and Flicker in Low-Voltage 

  Supply Systems for Equipment with Rated Current 16 Amps Per Phase 

     

The product(s) meets the requirements of The Low Voltage Directive (LVD) 2014/35/EU by application of the following  

standards: 

 
EN 60950-1:2006 /A11:2009 /A1:2010 /A12:2011/A2:2013   Information Technology Equipment - Safety- (Second Edition) Part 1: General 

Requirements 

 
EN 62368-1:2014                    Audio/video, information and communication technology equipment - Part 1: Safety requirements (IEC 62368-1:2014, 

    Modified) 

 

 

Product Environmental Compliance, EU/China RoHS Declaration of Conformity 
 
      Conformity with Harmonized Standards/Technical Specifications: 

1.  Directive 2011/65/EU  RoHS “Recast” (RoHS 2) as amended by Directive (EU) 2015/863 and further amended by Directive 

2018/739 and Directive 2018/740 

 EN 50581:2012 

2. Management Methods for Controlling Pollution by Electronic Information Products, Ministry of Information Industry Order 

No. 39 (China RoHS)   

3. Management Methods for the Restriction of the Use of Hazardous Substances in electrical and Electronic Products, Ministry 

of Industry and Information Technology Order No. 32 effective July 1, 2016 (China RoHS 2) 

4. Joint JEDEC/ECA Standard, Definition of “Low-Halogen” for Electronic Products, JS709B 
 

            Seagate products rely on the following RoHS 2 exemptions for compliance: 

6(a)-I Lead as an alloying element in steel for machining purposes containing up to 0.35% lead by weight 

and in batch hot dip galvanized steel components containing up to 0.2% lead by weight 

6(b)-II Lead as an alloying element in aluminum for machining purposes up to 0.4% lead by weight 

6c Copper alloy up to 0.4% lead by weight 

7a Lead in high melting temperature type solders (i.e. lead-based solder alloys containing 85 % by 

weight or more lead 

7(c)-I Electrical and electronic components containing lead in a glass or ceramic other than dielectric 

ceramic in capacitors (e.g. piezoelectronic devices) or in a glass or ceramic matrix compound 

 

 
 
 
 
 

 

DocuSign Envelope ID: 35070970-1D4F-40E1-9A9B-9322D0A1B349



Jaguar U.2 NVMe SSD 

 

Due Diligence                                                                   
                                                                                                                                                                                                                                           

For parts and materials in Seagate products procured from external suppliers, we rely on the representations of our suppliers 

regarding the presence of RoHS 2 substances in these parts and materials.  Our supplier contracts require compliance with 

our chemical substance restrictions, and our suppliers document their compliance with our requirements by providing 

material content declarations for all parts and materials for Seagate products. Current supplier declarations include disclosure 

of any substances regulated by RoHS 2 in such parts or materials. 

   

Seagate also has internal systems in place to ensure ongoing compliance and all laws and regulations. These systems include 

standard operating procedures that ensure that product safety, EMC and environmental compliance requirements are followed 

and an internal auditing process to ensure compliance with all standard operating procedures. 

 

 
Year to Begin Affixing Mark:  2017      

 

 Manufacturer’s Name: Seagate Technology, LLC  

 Manufacturer’s Address: 10200 South De Anza Blvd. 

 (And Importer) Cupertino, California 95014-3029  U.S.A.   

  

 European Contact: Director of Operations 

  Seagate Technology, International 

  Koolhovenlaan 1 

  1119 NB Schiphol - Rijk 

  The Netherlands 

 

 Type of Equipment: Solid State Drive 

 Product Name: (Internal) Nytro 5000 (Jaguar U.2)     

 Regulatory Model Number: STA004   

      

Seagate Models:            XP800HE10002 

          XP800HE10012 

         XP1600HE10002 

         XP1600HE10012 

         XP3200HE10002 

         XP3200HE10012 

         XP960LE10002 

         XP960LE10012 

         XP1920LE10002 

         XP1920LE10012 

         XP3840LE10002 

         XP3840LE10012 
  

 

 

This product or products are in conformity with the relevant Union harmonization legislation.  This declaration of conformity is issued under the sole 

responsibility of Seagate Technology LLC. 

 

 

                                                                                      ___________________________________________________ 

Date:________________           (Signature)    

                                                                                             

                                                    Matthew C. Brown                                                                                  

                                         Vice President 

                                 Operations and Technology 

 

DocuSign Envelope ID: 35070970-1D4F-40E1-9A9B-9322D0A1B349
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This report must not be used to claim product certification, approval, or endorsement by NVLAP, NIST, or any 
agency of the federal government of the United States of America.  This Report shall not be reproduced, except in 
full without written approval of the laboratory. 

 
 

Seagate Technology LLC 
Model STA004 

  
Report # SEAG0138 

 

 

 
 

 
NVLAP Lab Code: 200881-0 

 

 

 



CERTIFICATE OF TEST 

 
2017-1-25 

 

Product compliance is the responsibility of the client; therefore, the tests and equipment modes of operation represented in this 
report were agreed upon by the client, prior to testing.  The results of this test pertain only to the sample(s) tested. The specific 
description is noted in each of the individual sections of the test report supporting this certificate of test.  This report reflects only 
those tests from the referenced standards shown in the certificate of test.  It does not include inspection or verification of labels, 
identification, marking or user information. 
 

Last Date of Test:  November 2, 2017 
Seagate Technology LLC 

Model: STA004 
 
Emissions 
 
Standards 
Specification Method 
AS/NZS CISPR 32:2015 Class B AS/NZS CISPR 32:2015 
EN 55032:2012/AC:2013 Class B CISPR 32:2015 
FCC 15.107:2017 Class B 

ANSI C63.4:2014 FCC 15.109(g):2017 Class B 
FCC 15.109:2017 Class B 
VCCI:2015-04 Class B VCCI:2015-04 
EN 61000-3-2:2014 IEC 61000-3-2:2014 
EN 61000-3-3:2013 IEC 61000-3-3:2013 
 
 
Results 
Test Description Applied Results Comments 
Radiated Emissions Yes Pass  
Radiated Emissions High Frequency Yes Pass  
Conducted Emissions Yes Pass  
Telecom Conducted Emissions Yes Pass  
Harmonic Current Emissions Yes Pass  
Voltage Fluctuations and Flicker Yes Pass  

 
Deviations From Test Standards 
None 
 

   
 
Approved By: 

 
Matt Nuernberg, Operations Manager 
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CERTIFICATE OF TEST 

 
2017-1-25 

 

Product compliance is the responsibility of the client; therefore, the tests and equipment modes of operation represented in this 
report were agreed upon by the client, prior to testing.  The results of this test pertain only to the sample(s) tested. The specific 
description is noted in each of the individual sections of the test report supporting this certificate of test.  This report reflects only 
those tests from the referenced standards shown in the certificate of test.  It does not include inspection or verification of labels, 
identification, marking or user information. 
 

Last Date of Test:  November 2, 2017 
Seagate Technology LLC 

Model: STA004 
 

 
 

Immunity 
 
Standards 
Specification Method 

EN 55024:2010 
 

IEC 61000-4-2:2008 
IEC 61000-4-3:2010 
IEC 61000-4-4:2012 
IEC 61000-4-5:2014 
IEC 61000-4-6:2013 
IEC 61000-4-8:2009 
IEC 61000-4-11:2004 

 
 
Results 

Test Description 
Performance Criteria 

Comments 
Applied Standard 

Specified 
Observed 
Criteria 

Electrostatic Discharge 
(ESD) Yes B A  

Radiated Immunity Yes A A  
Radiated Immunity - Spot 
Frequencies Yes A A  

Electrical Fast Transients 
and Bursts (EFT) Yes B A  

Surge Yes B A  
Conducted Immunity Yes A A  
Magnetic Field Immunity Yes A A  
Voltage Interruptions Yes C C  
Voltage Dips Yes B/C A/A  
Details on the application of the performance criteria, as well as any manufacturer provided performance criteria or acceptable 
degradation of performance, are all contained within the report. 
 
Deviations From Test Standards 
None 
 

 
Approved By: 

   
Matt Nuernberg, Operations Manager 
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0379-6lB7-358C-7886 

Registration of Broadcasting and Communication Equipments 

.AJ .§_ 3:_ ~ .Aa ~ SEAGATE TECHNOLOGY LLC 
Tia:Je NaJre a· Regi&lant 

---------i~- -- -- ---------------------
71 ?;}.Afl ~ 7-.J (~1% ~ 7-.J) 
Equipment Name 

71..!2.. .£.. r;J] ril 
'- '2. 0 

Basic MooeJ Nurn~:Ja 

nt-"] .£.. t;~ ~ 
Series MOOel NlDTli:Jtr 

Registration No. 

~1~?;}/~1~(~~)~7} 
Manufacturer/Country of Origin 

~~qi~OJ_ 
Date of Registration 

Solid State Drive 

STA004 

XP3200HE10002, XP3840LE10012, XP960LE10012, 
XP800HE10012, XP1920LE10002, XP1920LE10012, 
XP3200HE10012, XP1600HE10012, XP3840LE10002, 
XP960LE10002, XP1600HE10002, XP800HE10002 

MSIP-REM-STX-ST A004 

2017-11-14 

~ 71;1;}-Afl~ r~nt-~J ~1ss~.9l2 ~13-8-JOi1 u:tct- ~~5:1~ g ~ ~~~Yr:t. 
It is verified that foregoing equipment has been registered under the Clause 3, Article 58-2 of Radio 

Waves Act. 

Director General of National Radio Research Agency 

'* ~~~~>~J1f-~.AJ7].A}-.AH::: lolj-5J] ~~~~-"J~7}Ji-"l" ~ Jf-.?,j-15}-0oj **15}-0ojo]:~LJ4. 
~~~4~~~*~~~~~±·~~~1..]4 



 
WTD.2016.12.19 

Revision Date: 1/27/16 

Report No. SEAG0138.1 
 
NRRA Notice No. 2015-110 (2015.12.03) Test Method for Electromagnetic Compatibility 
 
 
Applicant 
Information 

Applicant: Seagate Technology LLC 

Address: 1280 Disc Drive 
Shakopee, MN  55379 

Contact Name: Curt Propson 

Product Information Equipment Name: Solid State Drive 

Model Name: STA0004 

KCC ID Number MSIP-REM-STX-STA004 

Manufacturer: Seagate Technology, LLC 
 

Manufacturer Address: 1280 Disc Drive 
Shakopee, MN  55379 

Origin Country: Thailand 

Date(s) of testing 10/31/2017, 11/1/2017, 11/2/2017 

Equipment Class  Class A  Class B 

Test Results  PASS  FAIL 

Lab Performing the 
Tests 

Element Materials Technology   Brooklyn Park Lab 
22975 NW Evergreen Parkway, Suite 400 
Hillsboro, OR 97124 USA 
503-844-4066 
888-364-2378 

 

 
 

Test Technician 
William Hoffa 

Operations Manager 
Matt Nuernberg 

 



CERTIFICATE OF TEST 

 
2014-12-10

 

Product compliance is the responsibility of the client; therefore, the tests and equipment modes of operation represented in this 
report were agreed upon by the client, prior to testing.  The results of this test pertain only to the sample(s) tested. The specific 
description is noted in each of the individual sections of the test report supporting this certificate of test.  This report reflects only 
those tests from the referenced standards shown in the certificate of test.  It does not include inspection or verification of labels, 
identification, marking or user information. 
 

Last Date of Test:  November 2, 2017 
Seagate Technology LLC 

Model: STA004 
 
Emissions 
Standards 
Specification Method 
KN 32 Class B KN 32 
 
 
Results 
Test Description Applied Results Comments 
Radiated Emissions Yes Pass  
Radiated Emissions High Frequency Yes Pass  
Conducted Emissions Yes Pass  
Telecom Conducted Emissions Yes Pass  

 
Deviations From Test Standards 
None 
 

   
 
Approved By: 

 
Matt Nuernberg, Operations Manager 
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CERTIFICATE OF TEST 

 
2014-12-10

 

Product compliance is the responsibility of the client; therefore, the tests and equipment modes of operation represented in this 
report were agreed upon by the client, prior to testing.  The results of this test pertain only to the sample(s) tested. The specific 
description is noted in each of the individual sections of the test report supporting this certificate of test.  This report reflects only 
those tests from the referenced standards shown in the certificate of test.  It does not include inspection or verification of labels, 
identification, marking or user information. 
 

Last Date of Test:  November 2, 2017 
Seagate Technology LLC 

Model: STA004 
 

 
 

Immunity 
Standards 
Specification Method 

KN 35 
 

KN 61000-4-2 
KN 61000-4-3 
KN 61000-4-4 
KN 61000-4-5 
KN 61000-4-6 
KN 61000-4-8 
KN 61000-4-11 

 
Results 

Test Description 
Performance Criteria 

Comments 
Applied Standard 

Specified 
Observed 
Criteria 

Electrostatic Discharge (ESD) Yes B A  
Radiated Immunity Yes A A  
Electrical Fast Transients and Bursts (EFT) Yes B A  
Surge Yes B A  
Conducted Immunity Yes A A  
Magnetic Field Immunity Yes A A  
Voltage Interruptions Yes C C  
Voltage Dips Yes B/C A/A  
Details on the application of the performance criteria, as well as any manufacturer provided performance criteria or acceptable 
degradation of performance, are all contained within the report. 
 
 
Deviations From Test Standards 
None 
 

 
Approved By: 

   
Matt Nuernberg, Operations Manager 
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C E R T I F I C A T E  O F  C O M P L I A N C E  
   

Certificate Number  20180418- E145123 

Report Reference  E145123-A52-UL 

Issue Date  2018-APRIL-18 
 

 

 
Bruce Mahrenholz, Director North American Certification Program 
 
UL LLC 
 
Any information and documentation involving UL Mark services are provided on behalf of UL LLC (UL) or any authorized licensee of UL. For questions, please 
contact a local UL Customer Service Representative at http://ul.com/aboutul/locations/  

 
Page 1 of 2 

Issued to:  SEAGATE TECHNOLOGY L L C 

1280 DISC DR 

SHAKOPEE MN 55379-1863 
   

This is to certify that 

representative samples of 

 COMPONENT - Information Technology Equipment 

Including Electrical Business Equipment; COMPONENT - 

AUDIO/VIDEO, INFORMATION AND COMMUNICATION 

TECHNOLOGY EQUIPMENT 

Solid State Drive, STA004 
   

  Have been investigated by UL in accordance with the 

Standard(s) indicated on this Certificate. 

   

Standard(s) for Safety:  See Addendum Page 

Additional Information:  See the UL Online Certifications Directory at 

www.ul.com/database for additional information 

 
 

Only those products bearing the UL Certification Mark should be considered as being covered by UL's 
Certification and Follow-Up Service. 
 
The UL Recognized Component Mark generally consists of the manufacturer’s identification and catalog 
number, model number or other product designation as specified under “Marking” for the particular 
Recognition as published in the appropriate UL Directory.  As a supplementary means of identifying products 
that have been produced under UL’s Component Recognition Program, UL’s Recognized Component Mark: 

, may be used in conjunction with the required Recognized Marks.  The Recognized Component Mark is 
required when specified in the UL Directory preceding the recognitions or under “Markings” for the individual 
recognitions. 
 
Recognized components are incomplete in certain constructional features or restricted in performance 
capabilities and are intended for use as components of complete equipment submitted for investigation rather 
than for direct separate installation in the field.  The final acceptance of the component is dependent upon its 
installation and use in complete equipment submitted to UL LLC. 
 
Look for the UL Certification Mark on the product. 

http://ul.com/aboutul/locations/
http://www.ul.com/database


 

C E R T I F I C A T E  O F  C O M P L I A N C E  
   

Certificate Number  20180418- E145123 

Report Reference  E145123-A52-UL 

Issue Date  2018-APRIL-18 
 

 

 
Bruce Mahrenholz, Director North American Certification Program 
 
UL LLC 
 
Any information and documentation involving UL Mark services are provided on behalf of UL LLC (UL) or any authorized licensee of UL. For questions, please 
contact a local UL Customer Service Representative at http://ul.com/aboutul/locations/  

 
Page 2 of 2 

This is to certify that representative samples of the product as specified on this certificate were tested 
according to the current UL requirements. 
 
 
 

Standards for Safety: 
 
UL 60950-1and CAN/CSA C22.2 No. 60950-1-07 -  Information Technology 
Equipment - Safety - Part 1: General Requirements,  
UL 62368-1 and CSA-C22.2 No. 62368-1 - Audio/Video, Information and 
Communication Technology Equipment - Part 1: Safety Requirements 

http://ul.com/aboutul/locations/




















This report must not be used to claim product certification, approval, or endorsement by NVLAP, NIST, or any 
agency of the federal government of the United States of America.  This Report shall not be reproduced, except in 
full without written approval of the laboratory. 

 
 

Seagate Technology LLC 
STA004 

XP800HE10002, XP800HE10012, XP1600HE10002, XP1600HE10012 
XP3200HE10002, XP3200HE10012, XP960LE10002, XP960LE10012 

XP1920LE10002, XP1920LE10012, XP3840LE10002, XP3840LE10012 
Report # SEAG0138.2 

 

 

 
 

 
NVLAP Lab Code: 200881-0 

 

 

 



CERTIFICATE OF TEST 

 
2017.1.25 

 

Product compliance is the responsibility of the client; therefore, the tests and equipment modes of operation represented in this 
report were agreed upon by the client, prior to testing.  The results of this test pertain only to the sample(s) tested. The specific 
description is noted in each of the individual sections of the test report supporting this certificate of test.  This report reflects only 
those tests from the referenced standards shown in the certificate of test.  It does not include inspection or verification of labels, 
identification, marking or user information. 
 

Last Date of Test:  November 1, 2017 
Seagate Technology LLC 

Model: STA004 
 
Emissions 
Standards 
Specification Method 
CNS 13438:2006 (Complete) Class B CNS 13438:2006 (Complete) 
 
 
Results 
Test Description Applied Results Comments 
Radiated Emissions Yes Pass  
Radiated Emissions High Frequency Yes Pass  
Conducted Emissions Yes Pass  
Telecom Conducted Emissions Yes Pass  

 
Deviations From Test Standards 
None 
 

   
 
Approved By: 

 
Matt Nuernberg, Operations Manager 
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